wamanas. FCC RADIO TEST REPORT

Report No. : FR542702B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
105, 105, f
87.‘x 875
PEAK_BE 74| PEAK_T4]
0. ! 0.
WW
5! TWW i 5! IM; .
ideatert 4 by
350 350
17! 17!
Peak
480 84, 488, 2492. 2496. 500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORTZONTAL Condition: PEAK 74 3m 91200 2833 246729 HORIZONTAL
+ RBHW:1080.008kHz VBW: 3009, 60BKHz SWT:Auto + RBW:1080.008KHz VB: 3608, 60BKHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2483.54 69.36 74.80 -4.64 56.63 27.74 8.13 32.65 9.46 100 22 PEAK 1 2488.80 97.08 ------ ------ 84.39 27.70 B.18 32.65 9.46 180 22 PEAK
 Level {tBuVIm) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
105, 105, 1
475 875
T0. \ il
AVG_BE_54 AVG_54)
52 52,
[P ans I [ O
350 3B
17! 17!
Avg
480 84, 2488, 2492. 2496. 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE 54 3m 912D B2838_248729 HORIZONTAL Condition: AVG 54 3m 9128D 2033 248729 HORTZONTAL
+ RBNW:1080.00kHz VBW:@.330kHz SWT:Auto + RBW:1080.000kHz VBI:9.330kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B om  deg MHz dBuV/m dBuV/m B dBUV dB/m B dB  dB  om  deg
1 2483.56 46.67 54.80 -7.33 33.94 27.74 8.13 32.65 9.46 100 22 AVERAGE 1 2489.00 96.09 83.48 27.70 B.18 32.65 9.46 180 22 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-12 of C1-14

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542702B

Pol. Vertical Fundamental
 Level {tBuVIm) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
1
875 875
\‘m PEAK_BE 74 PEAK_T4]
T0. 1 il
MMW“T“
i
52! i g 52! - s i W
st o
350 350
17! 17!
Peak
480 84, 488, 2492. 2496. 500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL Condition: PEAK 74 3m 91200 2833 248729 VERTICAL
+ RBW:1080.008kHz VBW: 3009, 60BKHZ SWT:Auto + RBW:1080.068KHz VBl 3608, 608Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2483.56 66.22 74.80 -7.78 53.49 27.74 8.13 32.65 9.46 300 77 PEAK 1 2488.80 93.21 ------ ------ 80.52 27.70 B.18 32.85 9.46 300 77 PEAK
 Level {tBuVIm) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
1
875 875
T0. \ il
\ AVG_BE_54 AVG_54)
52 — 52,
T I S
340 Bo—==
17! 17!
Avg
480 84, 2488, 2492. 2496. 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE 54 3m 91200 82938_248729 VERTICAL Condition: AVG 54 3m 9128D 2033 240729 VERTICAL
+ RBNW:1080.00kHz VBW:@.330kHz SWT:Auto + RBW:1080.000kHz VBI:9.330kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B om  deg MHz dBuV/m dBuV/m B dBUV dB/m B dB  dB  om  deg
1 2483.98 43.25 54.80 -18.75 38.52 27.74 8.13 32.65 9.46 360 77 AVERAGE 1 488.00 92.12 79.43 27.78 8.18 32.65 9.46 300 77 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-13 of C1-14

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR542702B

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-26 1 Level{dBuVim) Date: 2025-05-26
1225 1225
875 815
PEAK 74 PEAK 74
100 700
AVG_54 AVG_54
525 7z 525 7
15‘9 350!
Peak
115 115
Avg
1000 5800, 10600, 15400, 20200, 26000 1000 5800. 10600, 15400, 20200, 25000
Frequency (WHz) Frequency (MHz)
Site @ @3CH22-HY Site @ @3CH22-HY
Condition: PEAK 74 3m 91280 02038_240729 HORIZONTAL Condition: PEAK_74 3m 91200 02038_240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B B dB/m dB dB A8 m  deg Mz dBuV/m dBuV/m  dB dBw dB/m dB dB A8 om  deg
1 4960.08 47.14 74.00 -26.86 35.83 32.98 1L.72 33.67 1.@8 - -- Peak 1 490.08 47.41 74.00 -26.59 35.38 32.98 1L.72 33.67 1.@8 - -- Peak
2 744p.08 47.83 74.00 -26.17 32.99 36.30 14.30 36.79 1.63 - -- Peak 1 744b.08 47.62 74.00 -26.38 32.78 36.30 14.30 36.79 1.63 - -- Peak
TEL : 886-3-327-0868 Page Number : C1-14 of C1-14

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT Report No. : FR542702B
C2-1. Radiated Spurious Emission Test Modes
<500kbps>
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 10 2400-2483.5 1 Bluetooth-LE GFSK 00 2402 500kbps - -
Mode 11 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 500kbps - -
Mode 12 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 500kbps - -
TEL : 886-3-327-0868 Page Number 1 C2-1 of C2-13

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542702B

C2-2. Summary of each worse mode

<500kbps>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 00 @ 2389.76 68.10 74.00 -5.90 H Peak @ Pass - Band Edge
10
Bluetooth-LE GFSK | 00 = 4804.00 44.91 54.00 -9.09 \Y Avg. Pass - Harmonic
Bluetooth-LE GFSK | 19 = 2360.05 41.91 54.00 -12.09 H Avg. Pass - Band Edge
11
Bluetooth-LE GFSK | 19 | 7320.00 47.44 54.00 -6.56 \Y Avg. Pass - Harmonic
Bluetooth-LE GFSK | 39 = 2483.56 68.97 74.00 -5.03 H Peak @ Pass - Band Edge
12
Bluetooth-LE GFSK | 39 = 7440.00 47.50 74.00 -26.50 H Peak @ Pass - Harmonic
TEL : 886-3-327-0868 Page Number 1 C2-2 of C2-13

FAX . 886-3-327-0855




samanas. FCC RADIO TEST REPORT Report No. : FR542702B

<500kbps>
10
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK_CH00_2402MHz
ANT
Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-05-26 . Level (dBum) Date: 2025-05-26
1225 1225
1
1050 1050
875 875
PEAK T4
0.0 700
5281 MWWMWMMMWW s L -
A it it A5
350 350
Peak 175 175
210 23284 23468 23652 23836 202 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE 74 3m 912D 02033 240729 HORIZONTAL Condition: PEAK 74 3m 91200 02038 248729 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2389.76 63.10 74.60 -5.99 55.79 27.48 .86 32.50 9.4 250 141 Peak 1 2402.00 165.69 ------ ------ 93.35 27.42 B8.88 32.60 9.4 250 141 Peak
Lol (dBuVim) Date: 2025-05-26 . Level (dBum) Date: 2025-05-26
1225 1225
1
1050 1050
875 875
0.0 70.0
AVG 54
525 T 525
30 350
AVg 175 175
il 204 23468 2365.2 23835 402 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE 54 3m 91200 82838_248729 HORIZONTAL Condition: AVG 54 3m 9128D 62033 248729 HORTZONTAL
: RBH:1000.000kHz VBW:1.000kHz SWT:Auto + RBH:1000.000kHz VBH:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2378.88 47.68 54.00 -6.32 35.47 27.38 B8.85 32.58 9.44 258 141 Average 1 242,80 185.89 ------ ------ 9.75 27.42 B8.88 32.68 9.4 258 141 Average
TEL : 886-3-327-0868 Page Number 1 C2-3 of C2-13

FAX . 886-3-327-0855




samanas. FCC RADIO TEST REPORT

Report No. : FR542702B

Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK_CH00_2402MHz
ANT
Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-05-26 . Level (dBum) Date: 2025-05-26
1225 1225
1
1050 1050
875 875
PEAK T4
0.0 700
52.5 52.5 e
b " s o,
350 350
Peak 175 175
210 23284 23468 23652 23836 202 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE 74 3m 91200 02033 240729 VERTICAL Condition: PEAK 74 3m 91200 02033 248729 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2389.86 67.64 74.80 -6.36 55.33 27.40 8.86 32.59 9.4 253 37 Peak 1 2402.00 165.38 ------ ------ 93.84 27.42 8.8 .68 9.4 253 37 Peak
Lol (dBuVim) Date: 2025-05-26 . Level (dBum) Date: 2025-05-26
1225 1225
1
1050 1050
875 875
0.0 70.0
AVG_54
525 T 525
30 350
AVg 175 175
il 204 23468 2365.2 23835 402 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m 91260 _B2838_246729 VERTICAL Condition: AVG_54 3m 91280 02033 248729 VERTICAL
: RBH:1000.000kHz VBW:1.000kHz SWT:Auto + RBH:1000.000kHz VBH:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2377.9 47.52 54.80 -6.48 35.31 27.38 8.65 3258 9.4 253 37 Average 1 240280 104,79 ------ ------ 92.45 27.42 8.8 32.68 9.4 233 37 Average
TEL : 886-3-327-0868 Page Number 1 C2-4 of C2-13

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542702B

Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg
1 4304.00 49.04 74.80 -24.9 37.47 32,32 11,51 33.67 1.41 180 119 Peak
2 4B04.08 42.87 54.0@ -11.13 31.38 32.32 1151 33.67 1.41 1@ 119 Average

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-26 1 Level{dBuVim) Date: 2025-05-26
1225 1225
875 85
PEAK 74 PEAK 74
700 700
) AVG_54 AVG_54
525 525
350 350
Peak
115 115
Avg
1000 5800, 10600. 15400, 20200, 26000 1000 5800. 10600. 1 20200, 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 91280 62638 248729 HORIZONTAL Condition: PEAK 74 3m 91200 82638 240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 48B4.00 50.50 74.00 -23.50 38.93 32,32 11.51 33.67 1.41 4@0 192 Peak
1 488408 44.91 54.08 -9.89 33.34 32.32 1151 33.67 1.4l 4@@ 192 Average

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number : C2-5 of C2-13




wamanas. FCC RADIO TEST REPORT

Report No. : FR542702B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-05-27 . Level (dBum) Date: 2025-05-27
1225 1225
105 15 1
75 875
A,r/ PEAK_T4
0.0 - 700
52! o WWW 5! Mm b
SV PR VIR g e R T G TR AR L L | " b . aragpr et ’
(e ns
350 350
Peak 17. 17
20 2336, 2362, 2388, 214, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 HORIZONTAL Condition: PEAK 74 3m 91200 02038 248729 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2387.35 54.99 74.00 -19.01 42.71 27.37 8.86 32,50 9.44 180 359 Peak 1 2443.00 104,28 ------ ------ 91,72 27.68 B8.13 32.62 9.45 180 359 Peak
Lol (dBuVim) Date: 2025-05-27 . Level (dBum) Date: 2025-05-27
1225 1225
105, 105,
75 875
T0. ) il
JJ/ AVG_54
e L.
1 A j\,_“.nr/ TR R
350 I
AVg 1 11
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 HOIRIZONTAL Condition: AVG_ 54 3m 91280 62033 248729 HORTZONTAL
+ RBH:1060.000kHz VBN:1.000kHz ST:Auto + RBH:1060.000kHz VBI:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2360.85 41.91 54.00 -12.89 29.73 27.38 B.82 32.57 9.43 180 359 Average 1 2449.80 103.70 ------ ------ 91.14 27.60 8.13 32.62 9.45 100 359 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-6 of C2-13




wamanas. FCC RADIO TEST REPORT Report No. : FR542702B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-05-27
1225
75
\\h PEAK_BE 74
1, e
00 = v.l,, 1
52, Wﬁm T e T
| | L LR | P
36,
Peak " Blank
240 452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2483.68 57.65 74.00 -16.35 44.92 27.74 B.13 32.65 9.46 180 359 Peak
Lol (dBuVim) Date: 2025-05-27
1225
75
T0. \
& AVG_BE 54
52. "_"‘"—-—...,_“_
e A
350
Avg K Blank
440 M52 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 HOIRIZONTAL
+ RBH:1060.000kHz VBN:1.000kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2487.94 41.20 54.00 -12.80 28.42 27.78 B.19 32.65 9.46 180 359 Average
TEL : 886-3-327-0868 Page Number : C2-7 of C2-13

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR542702B

Pol. Vertical Fundamental
4 Level (dBuVim) Date: 2025-05-21 1o Level [dBuVim) Date: 2025-05-27
1225 12251
40K ETiLY 1
75 875l
/ﬁ( PEAK T4

10,
MI 100
2 et sl 2 ol g
A PA P A e e o W PR T L T I N AN " B kL I
350 350
Peak 1! 11!
310 336, 62, 2368 414, 440 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 VERTICAL Condition: PEAK 74 3m 91200 02038 248729 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 233488 54.25 74.00 -19.75 41.98 27.35 .86 3258 9.4 392 185 Peak 1 2443.00 165.86 ------ ------ 92.50 27.60 B8.13 32.62 9.45 392 165 Peak
Lol (dBuVim) Date: 2025-05-27 . Level (dBum) Date: 2025-05-27
1225 1225
105 105 1
75 875
T0. } il
// AVG_54
e L.
1 P |
34 i L
AVg 1 11
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 VERTICAL Condition: AVG_ 54 3m 91280 82033 248729 VERTICAL
+ RBH:1060.000kHz VBN:1.080kHz ST:Auto + RBH:1060.000kHz VBI:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2359.92 41.82 54.00 -12.18 29.64 27.38 B.02 32.57 9.43 392 105 Average 1 2249.00 104,45 ------ ------ 91.89 27.60 8.13 32.62 9.45 392 165 Average
TEL : 886-3-327-0868 Page Number : C2-8 of C2-13

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR542702B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-05-27
1225
75
PEAK_BE 74
700 r
W%W“vmr *
5! [ s o Haioie
| LA L iR M Uk
36,
Peak " Blank
240 452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 243410 55.06 74.00 -18.94 42,33 27.74 B.13 32.65 9.46 392 105 Peak
Lol (dBuVim) Date: 2025-05-27
1225
75
T0. \
k AVG_BE 54
52.
e
350
Avg K Blank
440 452 2476, 2488, 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 VERTICAL
+ RBH:1060.000kHz VBN:1.080kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2494.24 40,84 54.00 -13.16 28.85 27.88 B.19 32.66 9.46 392 105 Average
TEL : 886-3-327-0868 Page Number : C2-9 of C2-13

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR542702B

Pol. Horizontal Vertical
. Level dBuvim) Date: 2025-05-21 . Level dBuVim) Date: 2025-05-21
1225 1225
1050/ 1050
875 815
PEAK 74 PEAK 74
00 00
AVG_54) AVG_54
525 t 525
380! 365.0!
Peak s 5
AVg 1000 5800. 0600 1 20200. 25000 1000 5800. 0600 1 20200. 25000
Frequency (MHz) Frequency (MHz)
site + @3CH22-HY site + B3CH22-HY
Condition: PEAK 74 3m 912D 02838 _246729 HORIZONTAL Condition: PEAK 74 3m 91260 82838 249729 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg MHz dBuv/m dBuv/m  dB dBuw/ dB/m B B A8 m deg
1 4300.00 48.45 74.60 -25.55 36,78 32.56 11.61 33.67 1.25 180 123 Peak 1 4330.00 52.25 74.60 -21.72 4.53 32.56 11.61 33.67 1.25 325 204 Peak
2 4838.00 42.84 5480 -11.16 31.89 32,5 11.61 33.67 1.25 180 123 Average 2 4380.0@ 47.38 54.08 -6.62 35.63 32.5% 11.61 33.67 1.25 325 204 Average
3 7320.00 51.61 74.60 -22.39 36.21 36.72 14.28 36.61 1.01 383 256 Peak 3 7320.00 53.14 74.060 -20.86 37.74 36.72 14.28 36.61 1.01 233 193 Peak
4 7320.00 45.13 54.00 -8.87 29.73 36.72 14.28 36.61 1.61 383 296 Average 4 7320.00 47.44 54.08 -6.56 32.84 36.72 14.28 36.61 1.6l 233 198 Average
TEL : 886-3-327-0868 Page Number : C2-10 of C2-13

FAX: 886-3-327-0855
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SPORTON LAB.

Report No. : FR542702B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-05-26 . Level (dBum) Date: 2025-05-26
1225 1225
105, 105,
1
75 875
PEAK_BE 74 PEAK_T4
00 T ‘m 700
it
52! WWMW“' A T 5! Ao
1 I [ R R LI L - . Ee——
350 350
Peak 17. 17
480 2484, 2488, 2492, 2496, 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 HORIZONTAL Condition: PEAK 74 3m 91200 02038 248729 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.56 63.97 74.00 -5.03 56.24 27.74 B.13 32.65 9.46 380 138 Peak 1 2458.00 96.92 ------ ------ 84.23 27.78 B8.18 32.65 9.46 380 133 Peak
Lol (dBuVim) Date: 2025-05-26 . Level (dBum) Date: 2025-05-26
1225 1225
105, 105,
1
75 875
T0. \ il
AVG_BE 54 AVG_54
52. 52.
s TR S O e
AVg 1 11
450 484, 2492, 2436, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 HOIRIZONTAL Condition: AVG_ 54 3m 91280 62033 248729 HORTZONTAL
+ RBH:1060.000kHz VBN:1.000kHz ST:Auto + RBH:1060.000kHz VBI:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.52 47.37 54.80 -6.63 .64 27.74 B.18 32.65 9.46 300 136 Average 1 2480.80 96,22 ------ ------ 83.53 27.78 B.18 32.65 9.46 300 138 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-05-26 . Level (dBum) Date: 2025-05-26
1225 1225
10! 10! ]
875 LIE
\\_ PEAK_BE T4 PEAK T4,
700 - 100
g T e W o )
52. | ey i W 52. S —
Nt W
350 350
Peak 17. 17
480 2484, 2488, 2492, 2496, 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 VERTICAL Condition: PEAK 74 3m 91200 02038 248729 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 453.60 67.42 74.60 -6.58 54.69 27.74 8.18 32.65 9.46 200 36 Peak 1 2458.00 95.13 ------ ------ 82.44 27.76 B8.18 32.65 9.46 200 36 Peak
Lol (dBuVim) Date: 2025-05-26 . Level (dBum) Date: 2025-05-26
1225 1225
1
875 LIE
T0. \ il
52 AVG_BE 54 AVG_54
L.
\““Mu%w [ U S B—
340 3
AVg i Lk
480 484, 2402, 2496, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 VERTICAL
+ RB:1060.080kHZ VBW:1.080kHz ST:Auto

Site + B3CH22-HY
Condition: AVG_ 54 3m 91280 82033 248729 VERTICAL
+ RB:1060.080kHz VB:1.060kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.54 46,05 54.80 -7.95 33.32 27.74 B.18 32.65 9.46 200 36 Average 1 2480.80 94,38 ------ ------ 81.69 27.78 B.18 32.65 9.46 200 36 Average
TEL : 886-3-327-0868 Page Number : C2-12 of C2-13

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-26 1 Level{dBuVim) Date: 2025-05-26
1225 1225
875 815
PEAK 74 PEAK 74
100 700
AVG_54 AVG_54
525 7 525 7
15‘9 350!
Peak
115 115
Avg
1000 5800, 10600, 15400, 20200, 26000 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz) Frequency (MHz)
Site @ @3CH22-HY Site @ @3CH22-HY
Condition: PEAK 74 3m 91280 02038_240729 HORIZONTAL Condition: PEAK_74 3m 91200 02038_240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B B dB/m dB dB A8 m  deg Mz dBuV/m dBuV/m  dB dBw dB/m dB dB A8 om  deg
1 4960.08 46.86 74.00 -27.14 34.75 .98 1172 33.67 1.@8 - -- Peak 1 490.08 47.34 74.00 -26.66 35.23 32.98 1L.72 33.67 1.@8 - -- Peak
2 744p.08 47.50 74.00 -26.50 32.66 36.30 14.30 36.79 1.63 - -- Peak 1 744008 47.49 74.00 -26.51 32.65 36.30 14.30 36.79 1.63 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-13 of C2-13

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT Report No. : FR542702B
C3-1. Radiated Spurious Emission Test Modes
<1Mbps>
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 1 2400-2483.5 1 Bluetooth-LE GFSK 00 2402 1Mbps - -
Mode 2 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 1Mbps - -
Mode 3 2400-2483.5 1 Bluetooth-LE GFSK 39 2480 1Mbps - -
TEL : 886-3-327-0868 Page Number 1 C3-1 of C3-13

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542702B

C3-2. Summary of each worse mode

<1Mbps>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 00 @ 2389.95 50.15 54.00 -3.85 \% Avg. Pass - Band Edge
1
Bluetooth-LE GFSK | 00 = 4804.00 46.32 54.00 -7.68 H Avg. Pass - Harmonic
Bluetooth-LE GFSK | 19 = 2359.92 43.92 54.00 -10.08 \Y Avg. Pass - Band Edge
2
Bluetooth-LE GFSK | 19 | 4880.00 48.04 54.00 -5.96 H Avg. Pass - Harmonic
Bluetooth-LE GFSK | 39 = 2483.60 50.00 54.00 -4.00 H Avg. Pass - Band Edge
3
Bluetooth-LE GFSK | 39 = 4960.00 44.82 54.00 -9.18 H Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number 1 C3-2 of C3-13

FAX . 886-3-327-0855
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Report No. : FR542702B

<1Mbps>
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK_CH00_2402MHz
ANT
Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-05-23 . Level (dBum) Date: 2025-05-23
1225 1225
1050 154 1
875 875
PEAK_T4
0.0 700
525 M . | |
ittt bttty sl Y
350 350
Peak 175 175
210 23284 23468 23652 23836 202 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE 74 3m 912D 02033 240729 HORIZONTAL Condition: PEAK 74 3m 91200 02038 248729 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2389.95 67.23 74.80 -6.77 54.92 27.49 8.86 32.59 9.44 268 42 Peak 1 2402.00 104,26 ------ ------ 91.92 27.42 B8.88 32.68 9.4 268 42 Peak
. Leel (i) Date: 2025-05-23 .. Lol dBin) Date: 2025-05-23
1225 1225
150 1050 1
875 875
0.0 70.0
AVG 54
525 525
— M
30 350
AVg 175 175
il 224 23468 2365.2 23835 402 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE 54 3m 91200 82838_248729 HORIZONTAL Condition: AVG 54 3m 9128D 62033 248729 HORTZONTAL
: RBH:1000.000kHZ VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2389.95 49.22 54.80 -4.78 36.91 27.48 8.86 32.59 9.4 268 42 Average 1 2402.00 103.74 ------ ------ 91.48 27.42 B.88 32.68 9.4 268 42 Average
TEL : 886-3-327-0868 Page Number 1 C3-3 of C3-13

FAX . 886-3-327-0855
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Pol. Vertical Fundamental
4 Level (dBuVim) Date: 2025-05-23 1o Level [dBuVim) Date: 2025-05-23
1225 1225

! 5
/ PEAK 74
g

o » s o .,
L arat
[ PRPRPRSININIY LS L
350 350
Peak 17. 17
20 23284 23652 23836 2402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m 9120 02033 240729 VERTICAL Condition: PEAK 74 3m 91200 02038 248729 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2389.86 66.02 74.60 -5.9 55.71 27.48 8.86 3259 9.4 219 @ Peak 1 2402.00 106,14 ------ ------ 93.80 27.42 8.8 32.60 9.4 2019 @ Peak
Lol (dBuVim) Date: 2025-05-23 . Level (dBum) Date: 2025-05-23
1225 1225
105, 105,
875 LIE
T0. il
j&..w -
e L.
W DI e i
0 s e a——
AVg i Lk
310 23284 23468 23652 23836 402 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE 54 3m 91260 B2838_248729 VERTICAL
+ RB:1060.080kHZ VBW:2.700kHz ST:Auto

Site + B3CH22-HY
Condition: AVG_ 54 3m 91280 82033 248729 VERTICAL
+ RB:1060.080kHz VB:2.760kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2389.95 5,15 54.80 -3.85 37.84 27.48 B.86 32,59 9.44 219 @ Average 1 2402.80 185,51 ------ ------ 93.17 27.42 8.88 .60 9.4 219 @ Average
TEL : 886-3-327-0868 Page Number : C3-4 of C3-13

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-23 1 Level{dBuVim) Date: 2025-05-23
1225 1225
875 85
PEAK 74 PEAK 74
700 700
AVG_54 AVG_54
525 525
350 350
Peak
115 115
Avg
1000 5800, 10600. 15400, 20200, 26000 1000 5800. 10600. 1 20200, 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 91280 62638 248729 HORIZONTAL Condition: PEAK 74 3m 91200 82638 240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg
1 4304.00 50.81 74.80 -23.19 39.24 32,32 11,51 33.67 1.41 222 162 Peak
2 4B04.08 46.32 54.08 -7.68 34.75 3232 1151 33.67 1.4l 22 162 Average

Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 4BB4.00 43.34 74.00 -25.66 36.77 32,32 11.51 33.67 1.41 393 291 Peak
1 488408 42.13 54.0@ -11.87 30.5% 32.32 1151 33.67 1.41 398 291 Average

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number : C3-5 of C3-13
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Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-05-24 . Level (dBum) Date: 2025-05-24
1225 1225
105 105 1
75 875
/ PEAK_T4
0.0 700
1 ™
u et WMM e .
2 A 52! - sl
[ PR p— i - we
350 350
Peak 17. 17
20 2336 2362, 2388, 214, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 HORIZONTAL Condition: PEAK 74 3m 91200 02038 248729 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2386.83 56.31 74.60 -17.69 44.03 27.37 8.86 3259 9.4 293 40 Peak 1 2443.00 104,49 ------ ------ 91.93 27.68 8.13 32.62 9.45 293 40 Peak
Lol (dBuVim) Date: 2025-05-24 . Level (dBum) Date: 2025-05-24
1225 1225
105 15 1
75 875
T0. } il
/ AVG_54
e 1 L.
,_...._J‘MM PSR
350 350
AVg 1 11
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 HOIRIZONTAL Condition: AVG_ 54 3m 91280 62033 248729 HORTZONTAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto + RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2359.92 43.17 54.00 -10.83 30.99 27.38 B.02 3.57 9.43 293 49 Average 1 2449.80 103,96 ------ ------ 91.40 27.60 8.13 32.62 9.45 293 48 Average
TEL : 886-3-327-0868 Page Number : C3-6 of C3-13

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT Report No. : FR542702B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-05-24
1225
75
PEAK_BE 74
00
!
MWW'MWMMNM re 1
521 »
36,
Peak " Blank
240 452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 487.70 56.21 74.60 -17.79 43.43 2778 8.19 32.65 9.46 293 40 Peak
Lol (dBuVim) Date: 2025-05-24
1225
75
T0. \
AVG_BE 54
52.
[ T W 1
350
Avg K Blank
440 452 2476, 2488, 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 HOIRIZONTAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2484.34 42,29 54.00 -11.71 29.56 27.74 8.18 32.65 9.46 293 49 Average
TEL : 886-3-327-0868 Page Number : C3-7 of C3-13

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-05-24 . Level (dBum) Date: 2025-05-24
1225 1225
1
105, 105,
75 875
/ PEAK_T4
0.0 700
o] e \‘M
528 ks ey 52! sl | Myon i
N " - —— I} Mtk W
350 350
Peak 17. 17
20 2336 2362, 2388, 14, 240 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 VERTICAL Condition: PEAK 74 3m 91200 02038 248729 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2388.91 58.38 74.00 -15.62 46.08 27.39 .86 32.50 9.4 195 360 Peak 1 2443.00 167.01 ------ ------ 94,45 27.60 B8.13 32.62 9.45 1% 360 Peak
Lol (dBuVim) Date: 2025-05-24 . Level (dBum) Date: 2025-05-24
1225 1225
1
105, 105,
75 875
T0. J il
/ AVG_54
e L.
1\. el ST ]
50 = ]
Av g 1 11
m 2336, 2. 414, 440 1000 1400, 800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 VERTICAL Condition: AVG_ 54 3m 91280 82033 248729 VERTICAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto + RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2359.92 43.92 54.00 -10.88 31.74 27.38 B.82 32.57 9.43 196 360 Average 1 2440.00 106.47 ------ ------ 93.91 27.60 8.13 32.62 9.45 19 368 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-05-24
1225
ol
PEAK_BE 74
700 <
[ PR " ! .
52! oo
36,
Peak " Blank
240 452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2485.36 59.07 74.00 -14.93 46,33 27.75 B.13 32.65 9.46 195 360 Peak
Lol (dBuVim) Date: 2025-05-24
1225
o)
T0. \
\ AVG_BE 54
52.
e 1
36
Avg K Blank
440 452 2476, 2488, 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 VERTICAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 248482 43.47 54.00 -10.53 30.73 27.75 B.18 32.65 9.46 196 360 Average
TEL : 886-3-327-0868 Page Number : C3-9 of C3-13
FAX : 886-3-327-0855




wamanas. FCC RADIO TEST REPORT Report No. : FR542702B

Pol. Horizontal Vertical
. Level dBuvim) Date: 2025-05-23 . Level dBuVim) Date: 2025-05-23
1225 1225
1050/ 1050
875 815
PEAK 74 PEAK 74
00 00
AVG_54) 5 AVG_54
525 525
380! 365.0!
Peak s 5
AVg 1000 5800. 0600 1 20200. 25000 1000 5800. 0600 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
site + @3CH22-HY site + B3CH22-HY
Condition: PEAK 74 3m 912D 02838 _246729 HORIZONTAL Condition: PEAK 74 3m 91260 82838 249729 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg MHz dBuv/m dBuv/m  dB dBuw/ dB/m B B A8 m deg
1 4300.00 52.50 74.60 -21.50 4@.75 32.56 11.61 33.67 1.25 225 168 Peak 1 4330.00 50.33 74.60 -23.67 38.58 32.56 11.61 33.67 1.25 345 180 Peak
2 4330.00 43.04 54.80 -5.96 36.29 32.5% I11.61 33.67 1.25 225  1G@ Average 2 4380.08 44.22 S4.08 -9.78 32.47 32.5% 11.61 33.67 1.25 345 180 Average
3 7320.00 53.05 74.60 -20.95 37.65 36.72 14.28 36.61 1.01 196 289 Peak 3 7320.68 50.58 74.08 -23.42 35.18 36.72 14.28 36.61 1.81 40 8 Peak
4 7320.00 46.59 54.68 -7.41 3119 36.72 14.28 36.61 1.61 19 289 Average 4 7320.00 43.91 54.08 -10.69 28.51 36.72 14.28 36.61 1.6l 460 8 Average
TEL : 886-3-327-0868 Page Number : C3-10 of C3-13

FAX: 886-3-327-0855
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Report No. : FR542702B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-05-23 . Level (dBum) Date: 2025-05-23
1225 1225
105, 105,
1
75 875
PEAK_BE 74 PEAK_T4
0.0 ! 700
hm"ﬂw
[ e e S S S
52. ¥ 52. o
[ ——— e
350 350
Peak 17. 17
480 2484, 2488, 2492, 2496, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 HORIZONTAL Condition: PEAK 74 3m 91200 02038 248729 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.56 68.52 74.60 -5.48 55.79 27.74 8.18 32.65 9.6 317 42 Peak 1 2458.00 95.78 ------ ------ 83.09 27.76 B8.18 32.65 9.46 317 42 Peak
Lol (dBuVim) Date: 2025-05-23 . Level (dBum) Date: 2025-05-23
1225 1225
105, 105,
1
75 875
T0. \ il
2 AVG_BE 54 AVG_54
L.
e e
50 B e e
AVg 1 11
450 484, 2492, 2436, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 HOIRIZONTAL Condition: AVG_ 54 3m 91280 62033 248729 HORTZONTAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto + RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.60 50.00 54.00 -4.00 37.27 27.74 B.18 32.65 9.46 317 42 Average 1 2480.80 95.34 ------ ------ 82.65 27.78 B8.18 32.65 9.6 317 42 Average
TEL : 886-3-327-0868 Page Number : C3-11 of C3-13

FAX: 886-3-327-0855
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Report No. : FR542702B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-05-23 . Level (dBum) Date: 2025-05-23
1225 1225
105, 105,
1
75 875
PEAK_BE 74 PEAK_T4
00 700
“M
(iR S
"""“‘"“”""M‘wwmww )
52! 52! T
N e
350 350
Peak 17. 17
480 2484, 2488, 2492, 2496, 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3n 91280 02033 240729 VERTICAL Condition: PEAK 74 3m 91200 02038 248729 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.62 68.29 74.80 -5.71 55.56 27.74 8.18 32.65 9.46 265 10 Peak 1 2458.00 95.68 ------ ------ 82.91 27.76 B8.18 32.65 9.46 285 10 Peak
Lol (dBuVim) Date: 2025-05-23 . Level (dBum) Date: 2025-05-23
1225 1225
105, 105,
1
75 875
T0. \ il
AVG_BE 54 AVG_54
52. i 52.
e SN L
50 gy
AVg 1 11
450 484, 2492, 24%. 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_248729 VERTICAL Condition: AVG_ 54 3m 91280 82033 248729 VERTICAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto + RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.54 49.84 54.00 -4.16 37.11 27.74 B.18 32.65 9.46 205 18 Average 1 248080 95.13 ------ ---e-- 82.44 27.78 B8.18 32.65 9.46 205 18 Average
TEL : 886-3-327-0868 Page Number : C3-12 of C3-13

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542702B

Pol. Horizontal Vertica
1 Level dBuiim) Date: 2025-05-23 - Level (duvim) Date: 2025-05-23
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
100 700
AVG_54) . AVG_54
525 F 525 7
350 350
Peak
115 115
Avg
1000 5800. 10600, 15400, 20200. 25000 1000 5800 10600. 15400, 20200. 26000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 91260 02038 240729 HORIZONTAL Condition: PEAK 74 3m 91200 02038 240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw/ dB/m B B B om deg MHz dBuv/m dBuv/m B dBw/ dB/fm B B B om  deg
1 4960.00 49.69 74.80 -24.31 37,58 32.98 11.72 33.67 1.88 180 146 Peak 1 4960.00 49.11 74.00 -24.89 37.00 32.98 1172 33.67 1.88 334 174 Peak
2 4960.08 44.82 54.0@ -9.18 32.71 .98 172 33.67 1.68 180 146 Average 1 490.08 42.50 54.00 -11.44 30.45 32.98 172 33.67 1.68 334 174 Average
3 7440.08 47.95 74.00 -26.65 33.11 36.38 14.30 36.79 1.3 -- -- Peak 3 744008 47.74 74.08 -26.26 32.9% 36.38 14.30 36.79 1.3 -- -- Peak

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number

: C3-13 of C3-13




samanas. FCC RADIO TEST REPORT Report No. : FR542702B

C4-1. Radiated Spurious Emission Test Modes

<2Mbps>
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 4 2400-2483.5 1 Bluetooth-LE GFSK 01 2404 2Mbps - -
Mode 5 2400-2483.5 1 Bluetooth-LE GFSK 19 2440 2Mbps - -
Mode 6 2400-2483.5 1 Bluetooth-LE GFSK 38 2478 2Mbps - -
Mode 13 2400-2483.5 1 Bluetooth-LE GFSK 38 2478 2Mbps - LF
TEL : 886-3-327-0868 Page Number : C4-1 of C4-14

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542702B

C4-2. Summary of each worse mode

<2Mbps>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 01 = 2380.50 49.12 54.00 -4.88 \% Avg. Pass - Band Edge
4
Bluetooth-LE GFSK | 01 = 4808.00 44.79 54.00 -9.21 H Avg. Pass - Harmonic
Bluetooth-LE GFSK | 19 @ 2487.46 45.74 54.00 -8.26 \Y Avg. Pass - Band Edge
5
Bluetooth-LE GFSK | 19 | 4880.00 48.82 54.00 -5.18 H Avg. Pass - Harmonic
Bluetooth-LE GFSK | 38 @ 2483.52 51.70 54.00 -2.30 \% Avg. Pass - Band Edge
6
Bluetooth-LE GFSK | 38 @ 4956.00 48.03 54.00 -5.97 H Avg. Pass - Harmonic
13 Bluetooth-LE GFSK | 38 = 796.30 34.45 46.00 -11.55 H QP Pass - LF
TEL : 886-3-327-0868 Page Number 1 C4-2 of C4-14

FAX . 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR542702B

<2Mbps>

FAX: 886-3-327-0855

Pol. Horizontal Fundamental
- Level {tBuVIm) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
/ PEAK_T4]
T0. il
D
52! “ ; o o= 52! el | Tt e
[P SN kol T
350 350
17! 17!
Peak
30 23288 478 23664 2385.2 puI) 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORTZONTAL Condition: PEAK 74 3m 91200 2833 246729 HORIZONTAL
+ RBHW:1080.008kHz VBW: 3009, 60BKHz SWT:Auto + RBW:1080.008KHz VB: 3608, 60BKHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2389.90 60.07 74.80 -13.93 47.76 27.48 8.86 32.59 9.4 313 36 PEAK 1 2404.80 96.69 ------ ------ 84.33 27.44 B.88 32.60 9.4 313 36 PEAK
- Level {tBuVIm) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
T0. ( il
j AVG_54)
R W S|
B FRPRR
10 B0 —
17! 17!
Avg
30 23288 475 23664 2385.2 puI) 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE 54 3m 912D 82838_246729 HORIZONTAL Condition: AVG_ 54 3m 91280 2033 248729 HORTZONTAL
+ RBW:1000.068kHz VBW:5.680ktz SWT:Auto + RBW:1000.060KkHz VB:5.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2380.59 46.44 54.80 -7.56 3422 27.31 8.85 32.58 9.4 313 36 AVERAGE 1 2404.80 95.36 ------ ------ 83.08 27.44 B.88 32.60 9.4 313 36 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-3 of C4-14
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Pol. Vertical Fundamental
- Level {tBuVIm) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
/ PEAK_T4]
T0. 1 il
s
-
et ; PR
350 350
17! 17!
Peak
30 23288 478 23664 2385.2 puI) 1000 1400. 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL Condition: PEAK 74 3m 91200 2833 248729 VERTICAL
+ RBW:1080.008kHz VBW: 3009, 60BKHZ SWT:Auto + RBW:1080.068KHz VBl 3608, 608Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2389.71 £3.15 74.00 -18.85 50.84 27.49 8.86 32.59 9.44 261 277 PEAK 1 2404.00 100.67 ------ ------ 88.31 27.44 B.88 32.60 9.4 261 277 PEAK
- Level {tBuVIm) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
T0. f il
/ AVG_54
- e -
U ——
350 .'ESWL"“""J
17! 17!
Avg
310 2388 AT 23664 2385.2 LI 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE 54 3m 91200 82938_248729 VERTICAL Condition: AVG 54 3m 9128D 2033 240729 VERTICAL
+ RBiW:1000.008kHz VBW:5.680kHz SWT:Auto + RBHW:1000.008kHz VB:5.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B om  deg MHz dBuV/m dBuV/m B dBUV dB/m B dB  dB  om  deg
1 2380.50 49.12 54.80 -4.88 36.90 27.31 8.85 32.58 9.44 261 277 AVERAGE 1 2p4.00 99.32 86.96 27.44 B8.88 32.60 9.4 261 277 AVERAGE

TEL : 886-3-327-0868

Page Number : C4-4 of C4-14
FAX : 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR542702B

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-26 . Love (i) Date: 2025-05-26
1225 1225
i s
PEAK 74 PEAK 74
0.0l annl =
s AVG 54 AVG_54
525 7
350
350
Peak
115
115
Avg
1000 5800, 10600, 15400, 20200, 26000
Frequency (MHz) 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Site + B3CH22-HY .
Condition: PEAK 74 3m 91280 2038 240729 HORIZONTAL Site ¢ O3CH22-HY
Condition: PEAK_74 3m 91200 02038_240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBuw/ dB/m B B dB m deg
1 4308.00 50.46 74.80 -23.54 38.89 32.33 11.51 33.67 1.40 250 150 Peak MHz dBuv/m dBuv/m  dB  dBuv dB/m a8 @ dB m deg
2 4868.0@ 44.79 54.68 -9.21 33.22 3.3 1151 33.67 1.40 250 150 Average 1 4308.00 45.80 74.00 -28.20 34.23 32.33 11.51 33.67 1.40 - -- Peak
TEL : 886-3-327-0868 Page Number : C4-5 of C4-14

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
- Level {tBuVIm) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
105, 105, 1
10! 10
875 875
/ PEAK_T4]
T0. il
52 ; " ] e V’/ 52 o KT
hr s ’ ' b b o b Ao bebels AT !
350 350
17! 17!
Peak
30 233, 2362, 2388, IAEN U0 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORTZONTAL Condition: PEAK 74 3m 91200 2833 246729 HORIZONTAL
+ RBHW:1080.008kHz VBW: 3009, 60BKHz SWT:Auto + RBW:1080.008KHz VB: 3608, 60BKHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2385.92 55.06 74.80 -18.94 42.78 27.36 8.86 32.58 9.44 23 31 PEAK

1 2440.80 102.93 ------ ------ 99.37 27.68 8.13 32.62 9.45 23 31 PEAK

. Level (dBuVim) Date: 2025-05-26 - Level (dBuVim) Date: 2025-05-26
1225 1225
105 105 1
75 815
70 H 70

/ AVG_54
Il P&
o MMM e
350 354
17! E
Avg
210 2336. 2362, 2388, 414, 140 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE 54 3m 912D B2838_248729 HORIZONTAL
+ RBiW:1000.008kHz VBW:5.680kHz SWT:Auto

Site + B3CH22-HY
Condition: AVG 54 3m 9128D 2033 248729 HORTZONTAL
+ RBHW:1080.008kHz VB:5.680kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB BV dB/m B dB B om  deg

MHz dBuV/m dBuV/m B dBUV dB/m B dB  dB  om  deg
1 2388.65 43.02 54.00 -18.98 30.72 27.39 8.86 32.59 9.4 23 31 AVERAGE 1 244p.00 101.54

89.08 27.68 B8.13 32.62 9.45 23 31 AVERAGE

TEL : 886-3-327-0868

Page Number : C4-6 of C4-14
FAX : 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR542702B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
PEAK_BE 74|
T0.
o
o [ et A 1 )
3,
17!
Peak Blank
140 M52, 464, 2476, 2488. 500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORTZONTAL
+ RBHW:1080.008kHz VBW: 3009, 60BKHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 248478 55.75 74.80 -18.25 43.81 27.75 8.13 32.65 9.46 236 31 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
T0. \
5 AVG_BE_54
B !
3,
17!

Avg Blank
140 M52, 264, 2476, 2488. 2500
Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE 54 3m 912D B2838_248729 HORIZONTAL
+ RBiW:1000.008kHz VBW:5.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B om  deg
1 2487.40 43.86 54.00 -18.14 3118 27.77 8.13 32.65 9.46 236 31 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-7 of C4-14

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542702B

Pol. Vertical Fundamental
- Level {tBuVIm) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
106 105 1
10! 10
875 875
/ PEAK_T4]
T0. il
1 M’v’”/ \'M
52 Bl A gt T 7Y T § A o
I — A
350 350
17! 17!
Peak
30 233, 2. IAEN 40 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL Condition: PEAK 74 3m 91200 2833 248729 VERTICAL
+ RBW:1080.008kHz VBW: 3009, 60BKHZ SWT:Auto + RBW:1080.068KHz VBl 3608, 608Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2389.95 57.92 74.80 -16.88 45.61 27.48 8.86 32.59 9.44 233 275 PEAK 1 2449.80 105.25 ------ ------ 92.69 27.68 8.13 32.62 9.45 238 275 PEAK
- Level {tBuVIm) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
475 875
T0. il
AVG_54)
e L.
1 fwy
TR S e ey MWM 1*\
350 350
17! 17!
Avg
310 2336, 2. IAEN 140 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE 54 3m 91200 82938_248729 VERTICAL Condition: AVG 54 3m 9128D 2033 240729 VERTICAL
+ RBiW:1000.008kHz VBW:5.680kHz SWT:Auto + RBHW:1000.008kHz VB:5.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B om  deg MHz dBuV/m dBuV/m B dBUV dB/m B dB  dB  om  deg
1 2386.85 44.33 54.80 -9.67 32.85 27.36 8.86 32.58 9.44 233 275 AVERAGE 1 2440.00 164.01 91.45 27.68 8.13 32.62 9.45 233 275 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105, \
875
PEAK_BE 74|
T0.
Tt 1
52
3,
17!
Peak Blank
140 M52, 464, 2476, 2488. 500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL
+ RBW:1080.008kHz VBW: 3009, 60BKHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2486.98 53.82 74.80 -15.18 46.86 27.77 8.13 32.65 9.46 238 275 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
475
T0. \
AVG_BE_54
5 i
T U N PP
350
17!

Avg Blank
140 152, 64, 2476, 2488. 2500
Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE 54 3m 91200 82938_248729 VERTICAL
+ RBiW:1000.008kHz VBW:5.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B om  deg
1 2487.46 45.74 54.80 -B.26 32.98 27.77 8.13 32.65 9.46 238 275 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-9 of C4-14
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Pol. Horizontal Vertical
. Lovel (1BuVim) Date: 2025.05.26 - Level (#BuVim) Date: 2025.05.26
1225 1225
1050 1050
1050 1050
815 875
PEAK 74 PEAK 74
700 0.0
1 3 AVG_54] | MVG_54)
525 525
350 350
Peak 15 115
Avg 1000 5800. 10600. 15400. 20200. 25000 1000 5800. 0600. 15400. 20200. 25000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK_74 3m 91260_P2838_24A729 HORIZONTAL Condition: PEAK_74 3m 91200_B2033 240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB By dB/m B dB B cm de
1 4330.00 53.99 74.00 -20.81 42.24 32,56 11.61 33.67 1.25 235  15@ PEAK 1 4380.00 58.37 74.00 -23.63 38.62 32,56 11.61 33.67 1.25 370 173 PEAK
2 4330.00 48.82 54.80 -5.18 37.87 32,56 11.61 33.67 1.25 235 15O Average 2 4330.00 43.50 54.00 -10.41 31.84 32,56 11.61 33.67 1.25 370 173 Average
3 7318.60 53.86 74.00 -20.14 38.46 36.72 14.28 36.61 1.8l 212 133 PEAK 3 7320.00 49.34 74.00 -24.66 33.94 36.72 14.28 36.61 1.6l - -- PEAK
4 7310.00 43.89 54.88 -6.80 32.60 36.72 14.23 36.61 1.81 212 138 Average 4 7320.88 40.32 54.00 -13.68 24.92 36.72 14.28 36.61 1.81 -- -- Average
TEL : 886-3-327-0868 Page Number : C4-10 of C4-14
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Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-25 . Level (dBum) Date: 2025-06-25
1225 1225
105, 105,
1
75 875
PEAK_BE 74 PEAK_T4
700 ’ 700
]
[t
g
0 R P - ; 5! i ! win
" o
[ oy
350 350
Peak 17. 17
178 24824 24868 4912 2956 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN 258520 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 250520 HORTZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.52 63.75 74.00 -18.25 52.02 26.74 B.13 32.65 9.46 223 163 Peak 1 247800 92.16 ------ ------ 80.50 26.68 B8.17 32.65 9.46 223 163 Peak
Lol (dBuVim) Date: 2025-06-25 . Level (dBum) Date: 2025-06-25
1225 1225
105, 105,
1
LIE 875
T0. il
2 AVG_BE 54 AVG_54
L.
T e |-
30 350 I
AVg 1 11
U U4 24868 492 24955 2500 1000 1400, 800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA4AIBEN 250528 HORTZONTAL Condition: AVG_54 3m DRH1-E_LE2CR4AIBEN 258528 HORTZONTAL
+ RBH:1060.000kHz VBN:5.600kHz SWT:Auto + RBH:1060.000kHz VBI:5.600kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.54 49.12 54.00 -4.88 37.39 26,74 B.18 32.65 9.46 223 163 Average 1 2478.80 90,74 ------ ------ 79.88 26.68 8.17 32.65 9.46 223 163 Average
TEL : 886-3-327-0868 Page Number : C4-11 of C4-14
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Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26

1225 1225

105, 105,

1
875 875
PEAK BE 74 PEAK_T4]
T0. ] il
T
ey
i
52 s i 52! ! ol P srbhaitiehan
.y TSR,
350 350
17! 17!
Peak
Ui U824 868 U912 U955 500 1000 1400. 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL Condition: PEAK 74 3m 91200 2833 248729 VERTICAL
+ REHW:1080.008kHz VBW: 3008, 60BKHZ SWT:Auto + RBW:1080.068KHz VBl 3608, 608Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

d6 dBuv dB/m  dB d8 B o deg

db dBuv dB/m A8 dB  dB  cm  deg
1 2483.52 51.70 54.80 -2.30 33.97 27.74 8.13 32.65 9.46 385 293 AVERAGE

PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2483.52 66.69 74.80 -7.31 53.96 27.74 8.13 32.65 9.46 385 293 PEAK 1 2478.80 94.88 ------ ------ 82.14 27.68 B.17 32.65 9.46 385 293 PEAK
- Level (dBuVim) Date: 2025-05-26 - Level[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
1
475 875
T0. il
P | AVG_BE 54 AVG_54)
52 SR 52, y
Mwmm i i | B lamas -
30 g e
17! 17!
Avg
Ui U824 868 1912 4955 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE 54 3m 91200 82838_248729 VERTICAL Condition: AVG 54 3m 9128D 2033 240729 VERTICAL
+ RBNW:1000.008kHz VBW:5.680kHz SWT:Auto + RBHW:1000.008kHz VB:5.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

dB dBuwv dB/m A8 dB  dB o deg

1 2478.88 93.45 80.79 27.68 B8.17 32.65 9.46 385 293 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
. goLevel dBuVim) Date: 2025-06-23 - Level (dBuvim) Date: 2025-06-23
1225 1225
1054 1059
" PEAK 74 "
. = PEAK 74
- 704
. G54
52. . AVG_54)
350
365.0!
175
Peak 175
Av 1000 5800. 0600. 15400. 20200. 25000
9 Frequency (Wz) 1000 5800, 0600, 15400, 00, 2000
Frequency (MHz)
Site + @3CH22-HY
Condition: PEAK 74 3m DRHIG-E_LEICOAALREN 256520 HORIZONTAL Site : G3CHIZHY
. Condition: PEAK_74 3m DRH1S-E_LE2C@AALBEN 256528 VERTICAL
Limit Read  Ant (able Preamp  Aux APos  TPos - - -
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read Art Gable Pream A APos  TPs
—lﬂzmm_ﬁmm_ﬁ_ﬁ_ﬁ_m_deg— Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 4890.08 50.96 74.00 -23.84 30.42 32,36 11.62 33.67 1.23 122 123 Peak _—— - —— —— ——
143000 47.67 5460 6.3 6.3 36 1LE BWET LB 10 123 Aerage Mz dBul/n dBuV/n dB B/ cBfn B B df o deg
3 ASEC.0B 5136 7080 2064 .64 26D U7 BET L85 12 123 Pexk 1 4956.00 49.01 74.00 -24.99 37.29 32.60 1L71 B.67 1.8 180 172 Pek
4 495600 48.03 54.80 -5.97 36.31 3260 1171 33.67 1.8 122 123 Average 1 4956.00 45.25 54.08 -8.75 33.53 32.60 1L71 33.67 188 180 172 Average
5 7434.00 49.80 74.00 -25.80 233.22 37.24 14.29 36,73 1.83 . - Peak 3 743400 48.35 74.80 -25.65 32.57 37.24 14.29 36.78 1.3 - -- Peak
6 7434.08 48.55 54.88 -13.45 24.77 37.24 14.29 36.73 1.3 - -~ Average 4 743400 39.93 54.08 -14.67 24.15 37.M4 1419 3678 163 - -- Average
TEL : 886-3-327-0868 Page Number : C4-13 of C4-14
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S e e

PHz dBuV/m dBuv/m  dB BV dB/m B dB B o deg

78.5¢ 33.13 40.80 -6.87 51.22 13.18 1.45 32.69 0.05 - -- Peak
95.96 36.67 43.50 -6.83 52.34 15.39 1.53 32.7¢ 0.06 - -- Peak
272.58 26.85 46.80 -19.95 36.93 18.95 2.71 32.62 0.@8 - -- Peak
310.33 32.56 46.80 -13.44 42.96 19.31 2.90 32.63 0.88 - -- Peak
752,65 29.80 46.00 -16.20 29.35 28.38 4.5 32.61 0.18 - -- Peak
796,30 34.45 46,00 -11.55 33.72 26.27 4.64 32.40 @22 100 34 QP

oo o e

Pol. Horizontal Vertical
Level (dBuVIm) Date: 2025-06-24 Level (dBuVIm) Date: 2025.06-24
0 o
6. 60,
Qp| QP|
50, 1 50, ]
- | - |
& [ o I :
1 4
110 A i/ AN ———res w 4 2
3
" WW JU VW\ | W et
QP/ B 19
3 24, 418 2. 806. 1000 30 24 418, 12, 805 1000
Peak Frequency (MHa) Frequency (MHz)
Site & @3CH22-HY Site + B3CH22-HY
Condition: QP 3m Bilog_63304_241217 HORIZONTAL Condition: QP 3m Bilog 63384 241217 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

68.67 26.54 40.00 -13.46 45.96 11.99 1.25 32.78 @.B4 180 199 QP

95.96 31.91 43.50 -11.59 47.58 15.39 1.38 32.7¢ 0.06 - -- Peak
278.56 22.72 46.80 -23.28 33.49 19.07 2.70 32.62 0.08 - -- Peak
307.42 30.82 46.00 -15.18 41.18 19.39 2.89 32.63 .08 - -- Peak
753,62 29.77 46.08 -16.23 29.30 28.38 4.50 32.60 0.13 - -~ Peak
800.18 35.63 46.00 -10.37 34,94 28.28 4.65 32.38 0.22 - -- Peak

TEL : 886-3-327-0868
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Appendix D. Duty Cycle Plots

Antenna

Band

Duty Cycle (%)

T(us)

1/T(kHz)

VBW Setting

1

Bluetooth -

LE for 125kbps

82.40

3090

0.32

330Hz

Bluetooth -

LE for 500kbps

56.27

1055

0.95

1kHz

Bluetooth

LE for 1Mbps

60.38

378

2.65

2.7kHz

Bluetooth

LE for 2Mbps

31.09

194

5.15

5.6kHz

Bluetooth - LE for 125kbps

|Spectrum Analyzer 1
|Swept SA
KEYSIGHT 1"!:*“ RF

RL e

iCenter 2.480000000 GHz

r Table

Mode  Trac

|Spectrum Analyzer 1
[Swept SA
KEYSIGHT |nput RE
RL e 00

Scale/Div 10 dB

Video BW 8.0 MHz

Function

After 1008

Hhwg Type: P
Ty Free Run

Span 0 Hz
Sweep 10.0 ms (1001 pts)

Function Wiidth  Function Value

AMKr3 6!

Lol

Select Marker
Marker 3

Marker Mode
Normal

Della (&)

Fixed

Marker Table Counter
Oon
o
ark

& e

Select Marker
Iarker

Bluetooth - LE for 500kbps

O T

After 1048

Ref Level 106.99 BV

Video BW B.0 MHz

Function

After 10.d8

Ref Level 106.99 cByV

#hug Type: Power (M|
Ty Free Run

Sweep 5.00 ms (1001 pts)|

Function Wkith

#ug Type: Power (RM;
Ty Froe Run

Select Marker
Marker 3

Nonmal

Delta (&)
Proper
Flxed
Marker
Funclion

rier—

Gaunter

Function Value

& e

Select Marker
Marker 3

AMKr3 624.0 p:

e

iCenter 2.480000000 GHz
Res BW 8 MHz

Video BW 8.0 MHz
 Marker Table

Mode Trac

Function

MNormal
Delia (4)

Fixed
gty |

Delta Marker
Span 0 Hz.

ot
Sweep 2.00 ms (1001 pts)|{arker Table Counter
on
off
K 5
=

Function Width  Function Value (v
Diagram

l& Marke
on

Marker Mode

Normal
1

Delta (8)

Fixed
Rt ittt
ot

ta Marker

Video BW 8.0 MHz Span 0 Hz,

Sweep 2.00 ms (1001 pts)| |\ farker Table
on
off

Function Widih  Function Value = ngs
Diagram

Al Marke

Function
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